
 

Works Approval: W6356/2020/1 

IR-T04 Decision Report Template v2.0 (July 2017)  i 

  

 

 

Application for Works Approval  

Division 3, Part V Environmental Protection Act 1986 

Works Approval Number W6356/2020/1  

  

Applicant 

 

Water Corporation 

File Number DER2019/000676 

  

Premises Mandurah No. 1 (Gordon Road) Wastewater Treatment             
Plant 

Lot 500 (500) Gordon Road and Lot 109 (2) Corsican Place, 
PARKLANDS  WA  6180 

 Legal description - 

Lot 500 on Deposited Plan 44788 and Lot 109 on Deposited 
Plan 73737 

 

Date of Report 21 August 2020 

Status of Report Final 

 

  

Decision Report 

 

 



 

2 

Works Approval: W6356/2020/1 

IR-T04 Decision Report Template v2.0 (July 2017) 
[...]
 Potential impacts to the Indian Ocean with increased infiltration.................... 31 

 Potential impacts to Goegrup Lake with increased infiltration ........................ 32 

 Proposed regulatory controls ......................................................................... 33 

10. Consultation ...................................................................................................... 35 

11. Determination of Works Approval conditions ................................................ 36 

12. Applicant’s comments ...................................................................................... 37 

13. Conclusion ........................................................................................................ 37 



 

3 

Works Approval: W6356/2020/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

References ................................................................................................................. 38 

Appendix 1: Summary of applicant’s comments on risk assessment and draft 
conditions .................................................................................................................. 39 

 

1. Definitions of terms and acronyms 

In this Decision Report, the terms in Table 1 have the meanings defined.  

Table 1: Definitions 

Term Definition 

ADWF Average Dry Water Flow 

AER Annual Environment Report 

category/ categories/ 
Cat. 

categories of Prescribed Premises as set out in Schedule 1 of the EP 
Regulations 

CS Act Contaminated Sites Act 2003 (WA) 

Decision Report refers to this document.  

DBCA Department of Biodiversity, Conservation and Attractions 

Delegated Officer an officer under section 20 of the EP Act. 

Department means the department established under section 35 of the Public 
Sector Management Act 1994 and designated as responsible for the 
administration of Part V, Division 3 of the EP Act. 

DWER Department of Water and Environmental Regulation 

 

As of 1 July 2017, the Department of Environment Regulation (DER), 
the Office of the Environmental Protection Authority (OEPA) and the 
Department of Water (DoW) amalgamated to form the Department of 
Water and Environmental Regulation (DWER). DWER was established 
under section 35 of the Public Sector Management Act 1994 and is 
responsible for the administration of the Environmental Protection Act 
1986 along with other legislation. 

EPA Environmental Protection Authority 

EP Act Environmental Protection Act 1986 (WA) 

EPP Environmental Protection Policy 

EP Regulations Environmental Protection Regulations 1987 (WA) 

existing licence The licence issued under Part V, Division 3 of the EP Act and in force 
prior to the commencement of, and during this review 

licence holder Water Corporation 



 

4 

Works Approval: W6356/2020/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

mᶟ cubic metres 

Minister the Minister responsible for the EP Act and associated regulations 

MS Ministerial Statement 

NEPM National Environmental Protection Measure 

Noise Regulations Environmental Protection (Noise) Regulations 1997 (WA) 

occupier has the same meaning given to that term under the EP Act. 

prescribed premises has the same meaning given to that term under the EP Act. 

premises refers to the premises to which this Decision Report applies, as 
specified at the front of this Decision Report 

revised licence the amended licence issued under Part V, Division 3 of the EP Act 
following the finalisation of this review.  

Risk Event  As described in Guidance Statement: Risk Assessment  

RIWI Act Rights in Water and Irrigation Act 1914 (WA) 

SCADA means supervisory control and data acquisition, a computer system 
used for gathering and analysing real time data. 

µg/m3 micrograms per cubic metre 

µg/L micrograms per litre 

 

  



 

5 

Works Approval: W6356/2020/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

2. Purpose and scope of assessment 

Water Corporation is Western Australia’s principal supplier of water and wastewater and 
drainage services. Water Corporation is owned by the State Government of Western Australia, 
and reports to the Minister for Water. 
 
Water Corporation currently operate the Mandurah No. 1 (Gordon Road) Wastewater Treatment 
Plant (WWTP) in Parklands, south of Perth under DWER licence L5950/1991/11. The premises 
has been in operation since 1973, and is licensed as a Category 54: Sewage facility premises.  
The current licence for the premises was issued in November 2015. The premises has a current 
design throughput of 12ML/day (12,000m3/day) Average Dry Weather Flow (ADWF).  
 
Under Section 53 of the Environmental Protection Act 1986 (EP Act) a works approval is 
required prior to making any changes to a prescribed premises that may alter emissions and 
discharges from the site. On 17 December 2019 Water Corporation applied for a works approval 
to increase the premises throughput design to 15.5ML/day (15,500m3/day) ADWF to 
accommodate future growth within the catchment and to increase the WWTP’s performance. 
The proposed works include a number of upgrades to the existing infrastructure, replacement 
of old infrastructure, construction of a new Dissolved Air Floatation Thickener (DAFT) and 
installation of SCADA linked hydrostatic level measurement instruments on existing large 
infiltration basins. The increase up to 15.5ML/day allows for the additional service requirements 
to be met, within the limitations of existing underground infrastructure. This Decision Document 
considers and assesses the environmental risks associated with the proposed upgrade of the 
premises. Current premises activities and operations are not included in this assessment.  

2.1 Application details 

Table 2: Documents and information submitted during the assessment process 

Document/information description  DWER Reference number  

Works Approval Application submitted 17/12/2019, included 
supporting documents: 

- Application Form 

- Attachment A (supporting docs and Appendices A-C):  

- Appendix D: Odour Report 

- Appendix E: Environmental Risk Assessment 

- Appendix F and G (Groundwater modelling) 

Record#: A1852265                                                            

 

Record#: A1856238 

Record#: A1856239 

Record#: A1856240 

Record#: A1856241 

Record#: A1856242 

Interim response to the Request for Further Information 
submitted 17/04/2020 

Record #: A1891062 

Further information (slides) re DWER modelling queries, 
submitted 12/05/2020 

Record #: A1902147 

 

Table 3: Prescribed premises categories in the existing licence 

Classification 
of Premises 

Description Premises production or 
design capacity or 
throughput 

Category 54 

Sewage facility: premises – 

 on which sewage is treated (excluding septic tanks); or 

 from which treated sewage is discharged onto land or into 
waters. 

Current design throughput 

12ML/day (12,000m3/day) 
ADWF 

Proposed design throughput 

15.5ML/day (15,500m3/day) 
ADWF 



 

6 

Works Approval: W6356/2020/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

3. Overview of Existing Premises 

The Mandurah No. 1 (Gordon Road) Wastewater Treatment Plant (WWTP) is located in 
Parklands, approximately 70 km south of Perth within the city of Mandurah. The plant was 
constructed in 1973 in an underdeveloped area of dunes to support the growing city of 
Mandurah.  
 
At present, the premises is surrounded by a mixture of residential areas, including rural, 
residential and retirement living. Mandjoorgoordap Drive borders the premises on the east, 
separating the premises from the nearby school and retirement village. A lot comprising native 
vegetation on the eastern boundary provides a separation buffer to the nearby rural residential 
area. The premises is bordered to the north by the Gordon Road Waste Transfer Station. A 
greyhound racing track is located to the south of the premises on the other side of Gordon Road. 
To the south west is the City of Mandurah’s Gordon Road Commercial and Industrial Zone. 

3.1 Operational aspects 

The Mandurah No. 1 (Gordon Road) Wastewater Treatment Plant (WWTP) was constructed in 
1973. Initially the premises operated a trickle filter system, with sludge sent offsite for disposal. 
As the surrounding catchment continued to grow the premises was upgraded to facilitate 
increased inflow and to improve the treatment quality. These upgrades included the construction 
of oxidation ditches, clarifiers and infiltration ponds, odour control equipment, pre-treatment 
works and a sludge handling facility.  
 
The Mandurah No. 1 (Gordon Road) Wastewater treatment plant currently receives sewage 
inflows from Barragup, Mandurah, Yunderup, West Murray and North Mandurah sewer districts, 
treating it to a secondary level, prior to discharge to onsite infiltration ponds. The plant currently 
processes approximately 10.43 ML/day (10,439 m3/day) Average Dry Water Flow (ADWF), with 
a premises design capacity of 12 ML/day (12,000 m3/day) ADWF.  
 
Inputs to the process include raw sewage from the catchment area and nutrient solutions such 
as ammonia, potassium and phosphate used in the bioscrubber. A polymer is also used to 
thicken sludge. Outputs from the process include grits and screenings (from inlet), secondary 
stage treated wastewater, dewatered sludge (from sludge treatment process) and odour (from 
the dispersion stack). 
 
Water Corporation has provided a detailed description of their existing processes and site layout 
map for the WWTP. This is shown in Figure 1, Figure 2 and Figure 3. 
 
In 2008 Water Corporation entered into an agreement with the City of Mandurah to provide 
reuse water for public open space (primarily for turf) irrigation via a Recycled Water Supply 
Agreement (RWSA). In 2018/19 this resulted in 120 ML of reuse water being provided to the 
City of Mandurah for irrigation. 
 
  



 

7 

Works Approval: W6356/2020/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

 

Figure 1: Treatment Process Description 

Source: CS03381 Mandurah Gordon Road WWTP – 15.5MLD Upgrade, Works Approval Application Supporting 
Information – December 2019 (Water Corporation, 2019). 

 

 



 

8 

Works Approval: W6356/2020/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

 

Figure 2: Process diagram 

Source: CS03381 Mandurah Gordon Road WWTP – 15.5MLD Upgrade, Works Approval Application Supporting 
Information – December 2019 (Water Corporation, 2019). 



 

9 

Works Approval: W6356/2020/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

 

Figure 3: Existing site layout 

Source: CS03381 Mandurah Gordon Road WWTP – 15.5MLD Upgrade, Works Approval Application Supporting 
Information – December 2019 (Water Corporation, 2019). 

 



 

10 

Works Approval: W6356/2020/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

3.2 Existing Infrastructure 

The current Mandurah No. 1 (Gordon Road) Wastewater Treatment Plant facility infrastructure, 
as it relates to Category 54 activities, is detailed in Table 4. 

Table 4: Mandurah No. 1 (Gordon Road) WWTP facility Category 54 infrastructure 

 Infrastructure Site Plan Reference 

1 Inlet works – consisting of influent pump station, waste receival pit, 
band screen and grit tank. 

As shown in Figure 3 

2 Secondary treatment works – consisting of bioselector and three 
oxidation ditches, distribution chamber, four clarifiers. 

3 Sludge treatment –  

Return Activated Sludge (RAS) system consisting of two RAS pump 
stations. 

Waste Activated Sludge (WAS) system consisting of a pump station 
for the WAS and skimmings, Dissolved Air Flotation Thickener 
(DAFT), thickened sludge storage tank, sludge dewatering 
centrifuge, sludge hoppers and Polymer storage tank.  

4 Odour treatment infrastructure – consisting of odour scrubbers, 
extraction fans, carbon filters and dispersion stack. 

5 Treated wastewater disposal – consists of four infiltration lagoons 
(only 2 currently in use, being No. 3 and 4), and reclaimed effluent 
pump to recycle water onsite for use in the bioscrubber and 
screenings wash press. 

 

4. Proposed construction and upgrade works 

The licence holder has applied for a works approval to undertake upgrades to the premises to 
increase the premises design capacity and increase WWTP performance. Water Corporation 
have undertaken a recent review of the premises operations which indicated that the bioselector 
is unable to operate efficiently at the current design capacity, resulting in poor mixed liquor 
settleability and the carryover of settled solids into the infiltration basins. This upgrade is 
proposed to assist in addressing this. The upgrade is designed to also accommodate future 
growth within the catchment. 

The proposed premises’ upgrades do not alter the processes undertaken on the premises and 
are to upgrade the treatment capacity only. The quality of treated wastewater achieved is 
expected to be similar to the current quality, with expected water quality to include: 

- An average of 5 mg/L of total nitrogen, ranging up to 8 mg/L; 

- An average of 5 mg/L of total phosphorus ranging up to a maximum of 8 mg/L; 

- Total suspended solids of less than 10 mg/L; and 

- Biological Oxygen Demand of < 5 mg/L. 

The proposed upgrade and construction works are expected to commence in June 2021 and 
will be undertaken between 7am and 7pm Monday to Saturday. Works will take approximately 
12 months to complete. Some specific timing or sequencing of works will be required during the 
construction process. This sequence is shown in Table 5 below. Environmental commissioning 



 

11 

Works Approval: W6356/2020/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

of the completed works will take approximately 4 months, with time limited operations for 90 
days to commence following commissioning. 

Table 5: Proposed upgrades and construction sequence 

Proposed upgrades and new infrastructure, in order of works 

1 Replacement of the existing inlet works outlet chamber and pipe to bioselector. 

Requirement:  

Must be able to accommodate flow rate of 687L/s. 

Construction of the new inlet works next to the existing bypass chamber to allow for construction to occur 
while the plant is operating to limit downtime. 

2 Replacement of existing bioselector by constructing a new larger, passively mixed concrete bioselector. 

Requirement: 

Construction of the new bioselector on adjacent land and connection to the new bioselector from the new 
inlet works chamber. 

New infrastructure must accommodate instantaneous flow rate of 1,073L/s. 

3 Upgrade to Oxidation Ditch 1 aerators to replace aged assets and increase oxygen delivery. 

Requirements:  

Must be taken offline for physical modification of the ditches prior to replacing assets. 

New infrastructure must maintain efficiency of at least 2.0kg O2/kWhr. 

4 Upgrade to Oxidation Ditch 2 aerators to replace aged assets and increase oxygen delivery. 

Requirements:  

Must be taken offline for physical modification of the ditches prior to replacing assets. 

New infrastructure must maintain efficiency of at least 2.0kg O2/kWhr. 

5 Replacement of existing Waste Activate Sludge (WAS) Pump Station and delivery pipework to the Dissolved 
Air Floatation Tanks (DAFT). 

Requirement:  

Construction of the new WAS as a standalone facility adjacent to the existing WAS, with new pipework being 
installed to allow for the construction works to occur while the plant is operating. Decommissioning of the 
existing WAS to occur after commissioning of the new infrastructure. 

New infrastructure must be able to provide a min. of 19L/s. 

6 Replacements for most elements of the existing Return Activated Sludge (RAS) Pump Station No. 1 and 
delivery pipework to the new bioselector. 

Requirement:  

Construction of the new RAS pump station No 1 and discharge pipework to be constructed as a stand-alone 
unit to allow for the existing infrastructure to continue operating during construction and reduce down time 